


-
<
L
=
-
O
o
(@
L
>
—
- -
o
o
<
<
o
L
2
=

Environmental Assessment

for the City of Roseville

Northeast Water Storage Reservoir
Replacement Project

Prepared for:

U. S. Environmental Protection Agency

Prepared by:

EIP Associates, a Division of PBS&]

September 2006



-
<
L
=
-
O
o
(@
L
>
—
- -
O
o 4
<
<
o
Ll
2
=

Environmental Assessment
City of Roseville Northeast Water Storage Reservoir
Replacement Project

Prepared for:

U. S. Environmental Protection Agency

Prepared by:

EIP Associates, a Division of PBS&]

September 2006



-
<
L
=
-
O
o
(@
L
>
—
- -
O
o 4
<
<
o
Ll
2
=

TABLE OF CONTENTS

Section Page
1. EXECUTIVE SUMMARY ..ottt sasasnnes 1
2. PURPOSE AND NEED FOR PROPOSED ACTION ......ccccoviiiiiiniciniiicinisicssisisieseinans 1
[...]
location. The only habitat found on the proposed action site is composed of highly disturbed
ruderal non-native annual grasses. The dominant plant species that occur on the site are
mustard (Brassica nigra), soft brome (Bromus hordeaceus), yellow star thistle (Centanrea solstitialis),
wild oat (Avena fatua), long-beaked filaree (Erodium botrys), and prickly sow thistle (Sonchus asper).

Important Fish and Wildlife

The only habitat found on the proposed action site is composed of highly disturbed ruderal non-
native annual grasses. The proposed action site does not support specific habitat requirements
for fish species or important wildlife. There are no shrubs, trees or wetlands on the site;
therefore, it is extremely unlikely that the site supports any special-status species. In summary,
the proposed project site supports non-native grassland plant species that grow in highly
disturbed areas and does not support habitat for special-status species.

Endangered or Threatened Species

EIP Associates conducted a biological reconnaissance survey on July 14, 2004 of the project site
and surroundings for wildlife and found no threatened or endangered species. The search of the
California Natural Diversity Database’ (also known as the CNDDB) on both the Rocklin and
Roseville U.S. Geological Survey (USGS) Quadrangle maps revealed that five special-status
species have the potential to occur in the area; vernal pool fairy shrimp (Branchinecta lynchi),
Swainson’s hawk (Buteo Swainsoni), Valley elderberry longhorn beetle (Desmocerus californicus
dimorphis, VELB), vernal pool tadpole shrimp (Lepidurus packardi), and Boggs Lake hedge hyssop
(Gratiola heterosepala). Except for Swainson’s hawk and VELB, all of the special-status species
occur in vernal pool-type habitats or seasonal wetlands. The VELB uses the elderberry shrub as
host for its life cycle, and Swainson’s hawks use fairly large trees for nesting and open
agricultural/grassland areas for foraging. The proposed action site does not support these
specific habitat requirements. There are no shrubs, trees or wetlands on the site; therefore, it is
extremely unlikely that the site supports any special-status species.

Critical Habitats

An oak woodland is located approximately 370 feet to the northwest of the wall surrounding the
Northeast Tank Facility. Riparian habitat is located further down-slope from the oak woodland.
Swainson’s hawk and VELB are supported by some oak woodlands and riparian habitats in the
region. The July 14, 2004 biological reconnaissance survey, however, focused on the project site
and areas immediately adjacent to the site that could be directly or indirectly affected by project
construction and operation. Oak woodlands and riparian areas located over 300 feet from the
project site were not included in that survey. Areas immediately surrounding the project site

-
<
L
=
-
O
o
(@
L
>
—
- -
O
o 4
<
<
o
Ll
2
=

5 California Department of Fish and Game’s Wildlife and Habitat Data Analysis Branch.

P:\Projects - WP Only\50903.00 NE Roseville Tank\Final EA\Final EA.doc 22




Environmental Assessment

contain no critical habitat and consist of landscape trees and sod recently planted with
construction of the community park site east of the project site, paved roadway, graded unpaved
access roadways and disturbed annual grassland.

The July 14, 2004 biological reconnaissance survey found no threatened or endangered on the
project site. No trees, shrubs or wetlands are located on the project site, and, therefore, the
project site contains no critical habitat for listed species that could potentially be in the area (see
previous section).

Environmentally Sensitive Areas

The project site is located within the City’s Tank Facility on an area with existing pavement and
graded, leveled, and stable soils. There are no environmentally sensitive areas in the project site.

National Natural Landmarks
Not applicable. There are no National Natural Landmarks in or near the project site.
Historic, Prehistoric, Architectural, Archeological, and Cultural Sites

The Valley Nisenan, a Penutian-speaking ethnic group, inhabited the drainages of the American,
Yuba, and Bear Rivers and lower portions of Feather River. “Native American archaeological
sites in this portion of Placer County tend to be situated along streams.” The site is in the low
foothills near several water sources. “The project site is located adjacent to the Secret Ravine
which was the scene of considerable gold mining in the 1850’s and 1860’s.””” Granite quarries
were also common in the area. Ranching and farming took over when quarries closed.

The North Central Information Center (NCIC) performed a records search in July, 2003 for the
proposed project. Three records of archaeological studies within the project area and one in the
adjacent area are on record at the NCIC. Three sites are located in the area surrounding the
project site and the record search determined that “given the environmental setting, there is a
moderate potential for Native American sites in the project area.™ The search determined that
“the proposed project area contains no recorded Native American or historic-period
archaeological resources listed.” Additionally, no structures over 45 years old are located on the
project site or would be affected by the proposed project.

Documentation was provided to the Office of Historic Preservation. In a letter from the State
Historic Preservation Officer dated October 14, 2004, a “finding of no historic properties

6. Davis McCullough, Jt., Researcher, North Central Information Center, July 22, 2003 Record Search Results
letter, page 3.

7. Davis McCullough, Jr., Researcher, North Central Information Center, July 22, 2003 Record Search Results
letter, page 1.

8. Davis McCullough, Jr., Researcher, North Central Information Center, July 22, 2003 Record Search Results

-
<
L
=
-
O
o
(@
L
>
—
- -
O
o 4
<
<
o
Ll
2
=

letter, page 2.

P:\Projects - WP Only\50903.00 NE Roseville Tank\Final EA\Final EA.doc 23




-
<
L
=
-
O
o
(@
L
>
—
- -
O
o 4
<
<
o
Ll
2
=

Environmental Assessment

affected” for the proposed project was issued.’ This letter is contained in Appendix C of this
EA.

Aesthetic Resources

There are no scenic roads, resources, or views within or adjacent to the proposed action area.
Long-range views include views of the rolling foothills leading up to the Sierra Nevada range to
the northeast while short-range views include views of adjacent residential and undeveloped
lands to the south and west. Development within this area will change existing views. There are
many visual and aesthetic resources throughout the City’s service area including oak woodlands,
riparian areas, hilltops, views of the Sierra Nevada of the Central Valley.

Present Facilities

Wastewater Projects
Not applicable because the proposed project is a potable water project, not a wastewater project.
Water Projects

Water System Facilities

Currently, the City has a water storage capacity of 22 million gallons (MG). Two water storage
reservoirs at the water treatment plant, 2 MG and 4 MG, and two water storage reservoirs at the
Northeast reservoir complex, 6 MG and 10 MG, provide this capacity. Another 6 MG reservoir has
been designed and will be constructed at the water treatment plant to provide additional storage
capacity for a total of 28 MG. The proposed project will replace the existing 6 MG reservoir to
maintain total future water storage of 28 MG.

All water needs are currently met by the City of Roseville’s recently expanded 60 million-gallon per
day (mgd) treatment plant (WIP). The WTP is located on Barton Road in the community of
Granite Bay in unincorporated Placer County. Future expansion of the plant will increase the
capacity to 100 mgd as needed to supply the service area. Although the City is capable of supplying
all its water needs through a single treatment facility, contingency water sources are available. The
City maintains four water wells and interties with four surrounding agencies. These features allow
the water system to be supplemented as needed, and interties allow for wheeling of water through
the City’s distribution system.

Raw water is conveyed to the WTP from U.S. Bureau of Reclamation (USBR) facilities at Folsom
Reservoir on the American River through parallel 48” and 60 transmission mains. Water is treated
at the WTP through conventional treatment processes of flocculation/sedimentation, filtration, and
disinfection. Treated water is also fluoridated for human health and pH adjusted for corrosion
protection of the distribution system. After treatment, water is conveyed in the service area through
parallel 42” and 66” transmission mains.

9. Milford Wayne Donaldson, State Historic Preservation Officer, Office of Historic Preservation, Department of
Parks and Recreation, Letter dated October 14, 2004.

P:\Projects - WP Only\50903.00 NE Roseville Tank\Final EA\Final EA.doc 24



-
<
L
=
-
O
o
(@
L
>
—
- -
O
o 4
<
<
o
Ll
2
=

Environmental Assessment

The service area is currently divided into five pressure zones which cover the entire service area of
the City. On the service area’s western edge, pressure is reduced through pressure reducing stations.
All other pressure zones are higher and require boosting or service by adjacent water agencies that
have pressure sufficient to serve those customers.

The City maintains a contract for 32,000 acre feet (ac-ft) of water from USBR and additional water
contract options for 30,000 ac-ft with Placer County Water Agency (PCWA). In addition, the City
has negotiated an allotment of 800 ac-ft of water from the San Juan Water District for Foothills

Business Park. All these sources of surface water come from Folsom Reservoir and are transported
through USBR facilities.

Water from Folsom Reservoir is considered very high quality with low turbidity, cool temperatures,
and low pathogen levels. Raw water is tested by the City as follows: daily for temperature, turbidity,
alkalinity, pH, hardness, and total dissolved solids; monthly for coliform bacteria and TOC; annually
for nitrates; every three years for VOCs, SOCs, and nitrite; and every six years for inorganics,
secondary standards, and general minerals.

The City’s water treatment plant is designed to treat raw water to State of California Title 22
drinking water standards. The WTP treatment methods that are designed to meet these stringent

drinking water standards are described below.

Water Treatment Plant Facilities and Processes

Facilities on the site currently include: an operations building, two inlet structures, two 80-foot
diameter and one 120-foot upflow-type clarifiers, eight filters, two washwater reclamation basins,
four sludge lagoons, and three above-ground water storage tanks. In addition, the site includes a
chemical storage building, a storage shed, and a flocculation/sedimentation basin. The remainder of
the site is undeveloped with areas that are landscaped immediately adjacent to the operations
building.

Water Treatment Plant Operations and Future Expansion Project

The existing water treatment plant is in the process of expansion in plant capacity from 60 to
100 mgd. Provision of the added capacity will occur through increasing the
flocculation/sedimentation and filtration capacities at the WTIP, increasing the washwater handling
capacity, and providing facilities to mechanically dewater solids from the treatment process.
Pipelines within the existing site boundaries will connect the new and existing facilities, and allow
independent operation of the two process trains between the raw water pipelines and the treated
water reservoirs.

In total, the expansion project includes the following facilities:

Two new flocculation and sedimentation basins,
Four new filters,

New clearwell structure with backwash pumps,
Sludge thickener,

Mechanical dewatering facilities,

SARE o e

P:\Projects - WP Only\50903.00 NE Roseville Tank\Final EA\Final EA.doc 25



-
<
L
=
-
O
o
(@
L
>
—
- -
O
o 4
<
<
o
Ll
2
=

Environmental Assessment

Flash mix facilities,

Two new washwater basins, and

Workshop facility

New connection to 72-inch effluent pipeline,

10 Modifications to existing chemical storage and feed systems, and
11. Off-site chlorine residual monitoring station.

e S

Quality of Present Receiving Waters

Not applicable. The proposed project site is a water storage facility and does not discharge water to
surface drainage systems, except from stormwater runoff which enters the City’s stormwater
collection system.

Water Quality Problems
The City’s water supply system has had no health department violations, cease and desist orders,
non-conformance with basin plans, or other water quality violations administered by the State Water

Resources Control Board or Regional Water Quality Control Board.

Characteristics of the Air Basin

The PCAPCD and the CARB maintain a number of air monitoring stations within Placer County.
The monitoring stations collect data on ambient concentrations of various criteria pollutants. The
closest station to the project site is the Rocklin Road site in Rocklin. Table A-2 in Appendix A
presents monitoring data from the station over the last three years for various criteria pollutants.

Many different sources of criteria air pollutants exist in Placer County. These sources can be divided
into two categories, mobile and stationary/area sources. Mobile sources consist primatily of vehicles
driven on and off roadways, as well as watercraft and other special mobile sources such as
locomotives. Stationary/area sources include all other man-made emission sources. The CARB
maintains an emission inventory of air pollutants for the State’s air basins as well as for the counties
inside those air basins. The most recent emission inventory for Placer County is shown in Table
A-3 of Appendix A. On-road mobile sources are the single largest source of ROG in Placer County
and off-road mobile sources are the single largest source of NO..

Placer County is currently in non-attainment for both federal and State ozone standards. There are
no other known existing or projected air quality violations within the City’s service area. There are
no existing City facilities at the reservoir complex which generate emissions and air quality within the
City’s water service area is generally good.

7. EVALUATION OF DIRECT AND INDIRECT IMPACTS AS A RESULT OF THE
PROPOSED ACTION WITH MITIGATION MEASURES CONSIDERED

Description of Impact and Mitigation Measures

Wetlands

Not applicable; there are no wetlands located on the project site. No impact is expected.

P:\Projects - WP Only\50903.00 NE Roseville Tank\Final EA\Final EA.doc 26



-
<
L
=
-
O
o
(@
L
>
—
- -
O
o 4
<
<
o
Ll
2
=

Environmental Assessment

Floodplain

Not applicable: the project site is located outside the 500-year floodplain. No impact is expected.

Significant and/or Important Farmlands

Not applicable; there are no significant or important farmlands located on or adjacent to the project
site. No impact is expected.

Coastal Zones
Not applicable: the project site is not designated as a Coastal Zone. No impact is expected.
Wild and Scenic Rivers

Not applicable: there are no wild and scenic rivers located in the vicinity of the project site. No
impact is expected.

Coastal Barrier Resources

Not applicable: the project site is located in the Central Valley and is not a coastal project. No
impact is expected.

Air Quality

Construction Impacts

Air quality is affected by the rate, amount, and location of pollutant emissions and the associated
meteorological conditions that influence pollutant movement and dispersal.  Atmospheric
conditions including wind speed, wind direction, and air temperature, in combination with local
surface topography (i.e., geographic features, such as mountains and valleys), determine the effect of
air pollutant emissions on local air quality. Another important meteorological factor that determines
the overall air quality in the Sacramento Valley is the frequent presence of temperature inversions,